HA467 i BIL i P
The Parts List of Model

HA46 Engine

Jr5 R 5 E A5 R 5 EANES BE 5T X 5 EES i x5 EE

NO. Part No. Part Name .| NO. Part No. Part Name ty.| NO. Part No. Part Name .| No. Part No. Part Name

1 [1EserE.9-3 | BT 30 | GB70. 148934697 | oA Mo <20 59 [mA2sL. 1-3 RS e 88 [1Ba0F-sa2 | BBRE

2 |1e3ere0-4 | RS 31 | 1B36F-3 Zms 60 [mag. 511 [FEBAE 11 [so [eBro.1eepes | e AL M2
3 | 1B36FE. 9-1 B2 ope Rool 32 | 1B36r-E 6a-1 |5, 61 | 6B/T809 A 90 |HA46. 7-1 B

4 |sere 95 |EAER 33 [1B36F-20.4.1 | RER 62 |36 412 |EAE o1 [1orL 60 | DRRES

s |imsere.9-7  [RABLE 34 | 1B40F-5-11 BYER 63 |6B/T846 FORAT STE2 |y g 1B32pL. 6. 24 | PR

7 oo veomssanor | ST R | 4 |36 Jasas Seton ST1- 20 5 o5 |1paors. s | DI 1R 622 |78,

g [cos20m. 51 [EAFTE 37 | Had6. 4-1 P 66 | 1A28L. 1-2 S 91-4 BB-415.4.1.1-1 [ TV

9 |lade. 82 iféé 38 | HAde. 4.1 lcéli%t%x Case 67 | HA46. 5-1 g;fﬁi%&gfside Cover 91-3 €6420.1.3.1-2 G%;ig

10 | 1E36FE. 9-6 B 39 (a4 412 | R 68 | HA28L. 1.1 Frseicl 91-4 1E32FL 6.2-1 | WhE

11 | 1B36FE. 9-2 TN 40 | GB70. 1+4GBI3+GRIT | il MEx 16 69 | LSRTC S e 92 | Had6. 4.2 e Conn
12 [HAd6.8 &as 41 | CG430M. 1-2 G 70 [1pa0p-3n 82 | SEEFH 93 | 6B/T276 TR LA
13| coazon. 1.4 |EEEB 0 coason 1y [RREA 7 s 201 |EEN 94 | GB84s a7 ST4.8X19
14 | 1E3GFE. 7 RARaRS 43 [ CG4300. 1-1 SR 72| 1a0p-s. 31 | RE 95 [1e3orL. 52 | BH .

15 | 1B36F. 2 g 44 | GB70. 1+46BI3+GRYT | g i TR OF M <29 73 | 68843 Ry ST MO 96 | 6B894. 1 £Ey,

6 |morn 62 | ERIGH 45 | o 1-omoeanor | SLETHETG 1° 74 | made. -1 it clapboars 97 | ad6. 5. 1 Gt ot s o'
17 [1B40F-5.8-4 | ARG 46 [1B44F-20 03 | RRRSHOR 75 [ HA46. 3-2 mRPE 98 | 1B40F-3A. 3-5 | JublTFAAES

18 | GB/T276 B O g 47 | 1B40F-03. 02, 01 | FERAIHHE 76 | GB845 ey S12.919.3

19 |1B40F-E. 4,14 | BAIEFEAL 48 | 1B4GFP. 6-3 R 77 [HA46-1 daad

20 | GB1099 R S 49 |1B40F-E.4-1 | EE 78 | 1B40F-2E. 2 HES

21 | B119 gl 50 [1B40FP-32.3-5 | 7 2vem Rine 79 | 6B70. 16GBI3+GRYT | g i 128 o-FHHS 12

22 A6, 6-1 T b f 51 | 1B40P--3 B 80 | 1E40F—E-6 it 3

23| 6B/170.1 JIA R T M3 30 52 | 1B40F-2B-1 O nder 81|GB70. 146897 | g T Aagft Mo xG0ILY

24 | Ad6.2. 1.1 VAGKETO.RoroR cour| 1 | 53 | GB/T70.1 Seron iis 2 20 82 | HAd6-2 Mot ros " Cover

25 | 68/197.1 EL 1 54 | 1B40F-E-8 Fage 83 | GB/T845 BRI STH 2213

26 | GB/T859 LA 55 [HA46.9 AT o Pine 84 |EB-415.4.2-4 | REENAHE 57

27 | 6B6170 K 56 | G870, 1+GB93+cBOT | o1 LG M5 <25 85 [EB-415.4.0-2  [BEE

28 | HA46.2. 1.2 f?;%;ﬁﬁ%ihlL COMP. 57 | 1B40F-E-7 é%iii%ég 86 | €6420.1.3.2-2 5%2?3%fi§?13530

29 | 1E348. 5. 10 gifzéﬁiip' 58 | 1B40F-28. 1a-Gep| BRI 87 [P40.12.2-31 | RRiLiEE




BRUSHCUTTER MACHINE SPARE PARTS LIST BC46

A 1/3
1 NO.|  PART NO. PART NAME QTY.
2 A | CG430-CE. 3 Gear Case Ass’y
4 3\% 1 | GB/T893. 2 Stop Ring 26 1
65 N 2 | GB/T894. 1 Stop Ring 10 1
7% \/@/Q 3 | GB/T276 Bearing 6000-2RS/P6| 1
9\%\% 4 | GB/T276 Bearing 6000/P6 2
5 | CG415D. 6-4 Pinion 1
10— 6 | GB/T70. 1+GB/T93| Screw M5X20 1
11 7 | GB/170. 1+GB/193+(B97 | Screw M5X 12 1
8 | GB/T9074. 4 Screw MHX 12 3
4\é 8 9 | GB/T9074. 11 Bolt M5X12 1
1—e 10| CG415D. 6-2 Gear Case 1
13\% 11| BG330H.7.3-1 | Safety Guard 1
12| BG-328.9.5-2 Gear 1
H—© 13| CG305F. 1-1 Gear Shaft 1
15 \fb 14| GB/T276 Bearing 6002-2RS/P6 | 1
16\@ 15| GB/T893. 2 Stop Ring 32 1
17\@ 16| BG305. 12.4-5 | Holder A 1
s J, 17| CG305F. 1-3 Holder B 1
o é 18| GB/T862. 1 Washer 10 1
20/!/ 19| CG305F. 1-4 Left Nut 1
20| GB/T91 Pin 2X16 1
B
B |
1 NO.|  PART NO. PART NAME Q1Y.
B
1 [BC36-8 Rubber Ringer 1
2 |BC36-6 HANDGRIP 1
3 2—__ 3 |BC36. 2A Lock Bolt 1
4 |BC36-5A CAP, UPPER 1
4 5 [BC36-3A BRACKET 1
6 |BC36—4 Spring 1
_5 7 |BC36-2A Eddy Seat 1
Y 8 |BC36-1 CAP, Lower 1
10 — 17 9 |BC36. 4-2+4GB93 | Screw M5%20 9
SU—3§ 10 [BC36-SB-1 Screw M5%10 1




BRUSHCUTTER MACHINE SPARE PARTS LIST BC46

C\ 2/3
1 2
4 4
1 3 /
e
NO.|  PART NO. PART NAME QTY.
C |BC46. 1 Pipe Comp. 1
1 {CG415D. 4-2 Rubber Cover 6
2 |BG-328.9. 4-4 Oil-bearing 6
3 |CG40. 3-2 Drive Shaft 1
4 |BC46. 1-1 Pipe 1
NO.|  PART NO. PART NAME QTY.
D | BC36. 3 Lever Ass’y
1| BC36.3.3 Box, Left 1
92 | BC36.3.1 Stop Button Comp. 1
3| BC36.3.2 Cable Comp. 1
4 | GB/T818 BOLT Mb5%*30 1
5 | GB/T848 WASHER 5 1
6 | GB/T845 BOLT ST3. 5%13 4
7 | BC36.3-1 Box, Right 1
8 | BC36. 3-6 Handgrip 1
9 | BC36.3-5 Spring 1
10| BC36. 3-3 HANDGRIP 1
NO PART NO. PART NAME QTY.
E | BC36. 5 Nylon Cutter Head
1 |BC36.5-2 CAP Rope Room 1
2 |BC36.5-1 Bounce Object 1
3 |BC36. 5-3 Rope  Cap 1
4 |BC36. 54 Rope Seat 1
5 Cord ¢ 2. 0X 3100 1
6 [BC36.5-6 Spring 1
7 |BC36.5. 1 Rope Room 1




BRUSHCUTTER MACHINE SPARE PARTS LIST BC46

3/3
F
NO PART NO. PART NAME QTY.
F
1 | BC46-5 Blade Cover 1
2 | GB/T70.1 BOLT Mb5*10 2
3 | BC46. 2 Guard Ass’y 1
4 | BC36.4-2 Screw M5%12 2
5 | BC46. 2-1 SAFETY GUARD BRACKET | 1
6 | BC46. 2. 1 Safety Guard 1
7 | GB/T845 Screw ST4.2X16 1
8 | BC46. 2. 2 Guard Ass’y 1
9 [ CG420.7.1.1-1 Guard 1
10 | GB/T845 Screw ST4.2X16 2
11| BC46. 2. 2-1 Blade 1
NO.| PART NO. PART NAME QTY.
@/1 G | CG420. 3 Holder Ass’y
) G 1] CG420. 3.1 Harness Clamp 1
AN 2 | €6420. 31 Clamp 1
Yooy 3 | 6B/170. 1 Screw M5 20 1
4 | GB/T889.1 Nut M5 1
NO.| PART NO. PART NAME QTY.
&é H | CG420-2 Blade 1
it I I | CG520-HL. 1 Harness Ass’y 1
J | BC46-7 Bubble Jacket A 1
K | BC46-6 Bubble Jacket 1




	1.pdf
	2.pdf
	3.pdf
	44.pdf

